n° Cod. Description Qt. | Dis. Kg

1 400267 BENDING PIN 1| 11123 | 0.74
2 | 400169/1 INVERSION PIN 1 | 10640 | 0.02
3 5011207 FLAT SPRIG 12x20 2 0.013
4 400262 BENDING DISC 1 ] 11240 | 14.01
5 400246 WASHER D10 3 0.04
6 5011028 SCREW TE 10X25 1 0.025
7 | 40026.021 RING for OIL SEAL 1 | 11624 | 0.28
8 4130012 OIL SEAL 60x80x8 1 0.03
9 412071 BEARING 6212 2RS 1 0.82
10 400276 SHAFT KEY 2 | 10656 | 0.02
11 400293 SHAFT 1 ] 11667 | 3.83
12 | 4141205 KEY 12x8x40 1 0.03
13 | 5020801 NUT M8 6 0.007
14 | 5340062 CONNECTOR with CABLE 1 -
15 400301 PROXIMITY SUPPORT 1 112572 | 0.16
16 | 5030802 WASHER GROWER D8 14 0.001
17 | 5010803 SCREW TE 8x30 6 0.016
18 | 5340061 PROXIMITY M12 1 0.14
19 | 5011011 SCREW 10x30 1 0.027
20 | 5031002 INSERT GROWER D10 1 0.002
21 | 400254/4 GEAR PULLEY (10/50) 1 | 12569 | 2.64
22 400153 GEAR PULLEY 1 | 10642 5.6
23 | 5060002 CILINDRIC COVER 2 0.04
24 | 5080005 ROVE 1/2" GAS 2 0.002
25 | 5070003 ALUMINIUM OIL LEVEL 1 0.04
26 | 40026.013 GEAR CASING T 111613 | 23.1
27 | 4130005 OIL SEAL 30x56x10 1 0.02
28 | 4150017 SEEGER 30 E 1 0.00
29 412061 BEARING 6206 2RS 2 0.20
30 | 4150007 SEEGER 621 2 0.01
31 4140801 KEY 8x7x40 1 0.02
32 | 40035.010 PINION FIRST PAIR 1T 111681 | 0.66
33 412059 BEARING 6305 1 0.24
34 412057 BEARING 6304 1 0.14
35 | 5091207 PIN 12x30 3 0.03
36 | 5021002 NUT M10 SP=6 2 0.006
37 | 5011034 POINTED SPRING 10x20 2 0.010
38 | 5010819 SCREW TE 8x35 11 0.018
39 | 40026.014 CASING COVER 1| 11615 | 7.67
40 | 4150006 SEEGER 42 E 1 0.01
41 | 40035.015 CROWN THIRD PAIR 1 ] 11686 | 8.33
42 | 40026.022 CROWN RING 1 111625 | 0.10
43 | 4150005 SEEGER 100 | 1 0.04
44 412067 BEARING 6309 2RS 1 0.85
45 412060 BEARING 6305 2RS 1 0.24
46 | 40035.012 PINION THIRD PAIR 1 | 11683 | 0.84
47 | 4141001 LITTLE KEY 10x8x20 1 - 0.02
48 | 40035.014 CROWN SECOND PAIR 1T 111685 | 1.95
49 | 4140805 LITTLE KEY 8x7x18 1 | 12447 | 0.01
50 | 40035.011 PINION SECOND PAIR 1 | 11682 | 0.35
51 | 40035.013 CROWN FIRST PAIR 1 | 11684 | 0.72
52 412058 BEARING 6304 2RS 1 0.15
53 | 5011432 SCREW TE 14X90 1 0.122
54 | 5021401 NUT M14 1 0.03
55 | 40026.002 MOTOR FRAME 1| 11794 | 2.46
56 | 5030801 WASHER D8 4 0.002
57 | 4200043 MOTOR KW 1,5 1 16.8
58 | 400026.24 MOTOR PULLEY 1110928 | 1.01
59 | 4170019 BELT A35 2 0.1
60 | 5010802 SCREW TE 8x25 1 0.015
61 400538 PIVOT FRAME MOTOR 1 | 10078 | 0.22
62 | 5040401 COTTER PIN 4x40 2 0.004

How to order: 1. Machine model 2. Dis. number 3. Code number
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